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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant7 5955 See test graph See test graph PASS
Ant6 5955 See test graph See test graph PASS
Ant7 6175 See test graph See test graph PASS
Ant6 6175 See test graph See test graph PASS
Ant7 6415 See test graph See test graph PASS
11A-CDD Ant6 6415 See test graph See test graph PASS
Ant7 6535 See test graph See test graph PASS
Ant6 6535 See test graph See test graph PASS
Ant7 6695 See test graph See test graph PASS
Ant6 6695 See test graph See test graph PASS
Ant7 6855 See test graph See test graph PASS
Ant6 6855 See test graph See test graph PASS
Ant7 5955 See test graph See test graph PASS
Ant6 5955 See test graph See test graph PASS
Ant7 6175 See test graph See test graph PASS
Ant6 6175 See test graph See test graph PASS
Ant7 6415 See test graph See test graph PASS
1LAX20MIMO Ant6 6415 See test graph See test graph PASS
Ant7 6535 See test graph See test graph PASS
Ant6 6535 See test graph See test graph PASS
Ant7 6695 See test graph See test graph PASS
Ant6 6695 See test graph See test graph PASS
Ant7 6855 See test graph See test graph PASS
Ant6 6855 See test graph See test graph PASS
Ant7 5965 See test graph See test graph PASS
Ant6 5965 See test graph See test graph PASS
Ant7 6165 See test graph See test graph PASS
Ant6 6165 See test graph See test graph PASS
11AX40MIMO Ant7 6405 See test graph See test graph PASS
Ant6 6405 See test graph See test graph PASS
Ant7 6565 See test graph See test graph PASS
Ant6 6565 See test graph See test graph PASS
Ant7 6685 See test graph See test graph PASS
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Ant6 6685 See test graph See test graph PASS
Ant7 6845 See test graph See test graph PASS
Ant6 6845 See test graph See test graph PASS
Ant7 5985 See test graph See test graph PASS
Ant6 5985 See test graph See test graph PASS
Ant7 6145 See test graph See test graph PASS
Ant6 6145 See test graph See test graph PASS
Ant7 6385 See test graph See test graph PASS
1LAXBOMIMO Ant6 6385 See test graph See test graph PASS
Ant7 6625 See test graph See test graph PASS
Ant6 6625 See test graph See test graph PASS
Ant7 6705 See test graph See test graph PASS
Ant6 6705 See test graph See test graph PASS
Ant7 6785 See test graph See test graph PASS
Ant6 6785 See test graph See test graph PASS
Ant7 6025 See test graph See test graph PASS
Ant6 6025 See test graph See test graph PASS
Ant7 6185 See test graph See test graph PASS
LLAX160MIMO Ant6 6185 See test graph See test graph PASS
Ant7 6345 See test graph See test graph PASS
Ant6 6345 See test graph See test graph PASS
Ant7 6665 See test graph See test graph PASS
Ant6 6665 See test graph See test graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

Test Graphs
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-50.000 MHz -28.310 MHz 200,000 kHz 5.91047 GHz -63.47 dBm -42.14 dB -2.14 dB
-28.310MHz | -18,870MHz  200.000 kHz | 5.92686 GHz -63.82 dBm | -42.50dB -2.71 dB
-18.870 MHz -10.440 MHz | 200,000 kHz 5.94455 GHz -55.48 dém -34.15 dB -14.14 dB
-10.440 MHz -9.440 MHz | 200.000 kHz 5.94459 GHz -54.90 dém -33.58 dB -14.08 dB
9.440 MHz 10.440 MHz | 200.000 kHz 5.96544 GHz -55.81 dBm -34.49 dB -14.59 dB
10.440 MHz 18.870 MHz 200.000 kHz 5.96544 GHz -55.55 dBm -34.22 dB -14.22 dB
18.870 MHz 28.310 MHz 200,000 kHz 5.98304 GHz -63.50 dBm -42.57 db -2.92 dB
28.310 MHz 50.000 MHz 200,000 kHz 5.99478 GHz -63.65 dBm -42.32 dB -2.32 db
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-50.000 MHz -28,590 MHz | 200,000 kHz 5.90640 GHz | -63.60 dBm -42.62 dB -2.62 dB
-28.590 MHz | -19.060 MHz |~ 200.000 kHz | 5.92645 GHz | -63.97 dBm | -42.99 dB -3.04 dB
-19.060 MHz -10.530 MHz 200,000 kHz 5.94444 GHz | -55.27 dBm -34.29 dB -14.26 dB
-10.530 MHz -9.530 MHz | 200.000 kHz 5.94448 GHz | -55.35 dBm -34.37 dB -14.47 dB
9.530 MHz 10.530 MHz 200.000 kHz 5.96548 GHz -54.23 dBm -33.25 dB -14.35 dB
10.530 MHz 19.060 MHz 200.000 kHz 5.96557 GHz -55.24 dBm -34.26 dB -14.23 dB
19.060 MHz 28.590 MHz 200,000 kHz 5.98357 GHz -64.47 dBm -43.49 db -3.52 dB
28.590 MHz 50.000 MHz 200,000 kHz 5.99357 GHz -63.64 dBm -42.66 dB -2.66 db
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11A-CDD_Ant7_6175
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11A-CDD_Ant7_6415
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -28.160 MHz 200,000 kHz 6.36601 GHz -64.42 dBm -42.68 dB K
-28.160 MHz -18.770 MHz 200,000 kHz 6.38696 GHz -64.56 dBm -42.81 dB K
-18.770 MHz -10.390 MHz | 200,000 kHz 6.40452 GHz -56.03 dBm -34.29 dB E
-10.350 MHz -9.360 MHz | 200.000 kHz 6.40464 GHz -55.39 dBm -33.65 dB .
9.390 MHz 10.390 MHz | 200.000 kHz 6.42535 GHz -54.89 dBm -33.15dB A
10.390 MHz 18.770 MHz = 200.000 kHz 6.42542 GHz -55.56 dBm -33.82dB E
18.770 MHz 28,160 MHz 200,000 kHz 6.44315 GHz -64.60 dBm -42.85 dB E
28.160 MHz 50,000 MHz = 200,000 kHz 6.45230 GHz -64.12 dém -42.37 dB .
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,310 MHz 200,000 kHz 6.38244 GHz -64.21 dBm -43.47 dB -3.47 dB
-28.310 MHz -18,870 MHz 200,000 kHz 6.38693 GHz -64.47 dBm -43.73 dB -4.03 dB
-18.870 MHz -10.440 MHz | 200,000 kHz 6.40456 GHz -55.26 dBm -34.52 dB -14.51 dB
-10.440 MHz -9.440 MHz | 200.000 kHz 6.40461 GHz -54.56 dBm -33.83 dB -14.73 dB
9.440 MHz2 10.440 MHz | 200.000 kHz 6.42540 GHz -53.87 dBm -33.13dB -14.03 dB
10.440 MHz 18.870 MHz = 200.000 kHz 6.42549 GHz -54.64 dBm -33.980dB -13.86 dB
18.870 MHz 28,310 MHz | 200,000 kHz 6.44325 GHz -64.43 dém -43.70 dB -3.78 db
28.310 MHz 50,000 MHz = 200,000 kHz 6.45275 GHz -64.11 dém -43.37 dB -3.37 dB
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11A-CDD_Ant7_6535
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Spectrum Emission Mask Standard: None
Peak Power -21.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -28,370 MHz 200,000 kHz 6.48644 GHz -64.23 dBm -42.36 dB .
-28,370 MHz -18.910 MHz 200,000 kHz 6.50668 GHz -64.61 dBm -42.74 dB E
-18.910 MHz -10.460 MHz 200,000 kHz 6.52454 GHz -55.69 dBm -33.82dB E
-10.460 MHz -9.460 MHz | 200.000 kHz 6.52454 GHz -55.84 dBm -33.97 d |
9.460 MHz 10.460 MHz | 200.000 kHz 6.54544 GHz -56.16 dBm -34.29 dB .
10.460 MHz 18.910 MHz = 200.000 kHz 6.55357 GHz -64.07 dBm -42.20 dB .
18.910 MHz 28,370 MHz | 200,000 kHz 6.56325 GHz -64.54 dgm -42.67 dB E
28.370 MHz 50,000 MHz = 200,000 kHz 6.58494 GHz -64.03 dém -42.16 dB .
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Spectrum Emission Mask Standard: None
Peak Power -21.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,880 MHz 200,000 kHz 6.50435 GHz -64.40 dBm -43.10 dB -3.10dB
-28,880 MHz -19.250 MHz | 200,000 kHz 6.50633 GHz -64.78 dBm -43.48 dB -3.75dB
-19.250 MHz -10.630 MHz 200,000 kHz 6.52432 GHz -56.02 dBm -34.72 dB -14.67 dB
-10.630 MHz -9.630 MHz | 200.000 kHz 6.52439 GHz -55.93 dBm -34.62 dB -14.92 dB
9.630 MHz 10.630 MHz | 200.000 kHz 6.54563 GHz -56.27 dBm -34.97 dB -15.07 dB
10.630 MHz 19.250 MHz | 200.000 kHz 6.54568 GHz -56.66 dBm -35.36 dB -15.31 dB
19.250 MHz 28,880 MHz | 200,000 kHz 6.56361 GHz -64.47 dgm -43.17 dB -3.50 dB
28.880 MHz 50,000 MHz = 200,000 kHz 6.58090 GHz -64.02 dém -42.71 dB -2.72 dB
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05:36:50

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: WYPH500V

Page Number

: A2-103 of 173



samroncas. FCC RF Test Report

Report No. : FR401001

11A-CDD_Ant7_6695
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Peak Power -22.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -28,310 MHz 200,000 kHz 6.64789 GHz -63.93 dBm -41.35 dB .
-28.310 MHz -18,870 MHz 200,000 kHz 6.66690 GHz -64.45 dBm -41.87 dB .
-18.870 MHz -10.440 MHz | 200,000 kHz 6.67684 GHz -63.83 dBm -41.25 dB K
-10.440 MHz -9.440 MHz | 200.000 kHz 6.68457 GHz -56.98 dBm -34.40 dB k
9.440 MHz2 10.440 MHz | 200.000 kHz 6.70544 GHz -57.24 dBm -34.66 dB .
10.440 MHz 18.870 MHz = 200.000 kHz 6.70549 GHz -56.55 dBm -33.97 dB E
18.870 MHz 28,310 MHz | 200,000 kHz 6.72318 GHz -64.32 dém -41.74 dB E
28.310 MHz 50,000 MHz = 200,000 kHz 6.74385 GHz -63.58 dBm -41.00 dB L
JL _
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Spectrum Emission Mask Standard: None

Peak Power -21.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,310 MHz 200,000 kHz 6.64637 GHz -64.02 dBm -42.88 dB -2.88 dB
-28.310 MHz -18,870 MHz 200,000 kHz 6.66690 GHz -64.05 dBm -42.91 dB -3.18.dB
-18.870 MHz -10.440 MHz | 200,000 kHz 6.68454 GHz -55.11 dBm -33.97 d -13.95 dB
-10.440 MHz -9.440 MHz | 200.000 kHz 6.68457 GHz -55.65 dBm -34.50 dB -14.60 dB
9.440 MHz2 10.440 MHz | 200.000 kHz 6.70544 GHz -55.44 dBm -34.30 dB -14.40 dB

10.440 MHz 18.870 MHz = 200.000 kHz 6.70545 GHz -55.34 dBm -34.20 dB -14.20 dB
18.870 MHz 28,310 MHz | 200,000 kHz 6.72323 GHz -64.23 dém -43.09 dB -3.19 dB
28.310 MHz 50,000 MHz = 200,000 kHz 6.74118 GHz -63.87 dém -42.73 dB -2.73 dB
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11A-CDD_Ant7_6855
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Spectrum Emission Mask Standard: None
Peak Power -21.57 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -27.950 MHz 200,000 kHz 6.80636 GHz -63.72 dBm -42.15 dB R
-27.950 MHz -18.630 MHz | 200,000 kHz 6.82735 GHz -63.84 dBm -42.27 dB K
-18.630 MHz -10.320 MHz 200,000 kHz 6.84462 GHz -54.97 dBm -33.40 dB .
-10.320 MHz -9.320 MHz | 200.000 kHz 6.84477 GHz -53.98 dBm -32.41 dB .
9.320 MHz 10.320 MHz | 200.000 kHz 6.86532 GHz -55.32 dBm -33.76 dB k
10.320 MHz 18.630 MHz ~ 200.000 kHz 6.86538 GHz -54.65 dBm -33.09dB |
18.630 MHz 27.950 MHz | 200.000 kHz 6.88293 GHz -64.25 dém -42.68 dB .
27.950 MHz 50,000 MHz = 200,000 kHz 6.89690 GHz -63.12 dém -41.55 dB E
I ) [T
Date

11A-CDD_Ant6_6855

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.55 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

50.d

-70 dBm

-80 dBm

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission

Mask

Peak Power -20.84 dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28.160 MHz | 200.000 kHz 6.82386 GHz -63.68 dém -42.84 dB -2.84 dB
-28.160 MHz -18.770 MHz | 200.000 kHz 6.82605 GHz -64.09 dem -43.24 dB -3.37 dB
-18.770 MHz -10.390 MHz | 200.000 kHz 6.84457 GHz -55.35 dBm -34.50 dB -14.46 dB
-10.390 MHz -9.390 MHz | 200.000 kHz 6.84464 GHz -55.36 dBm -34.51 dB -15.01 dB

9.390 MHz 10.390 MHz | 200.000 kHz 6.86539 GHz -55.34 dBm -34.49 dB -14.59 dB
10.390 MHz 18.770 MHz = 200.000 kHz 6.86542 GHz -55.30 dBm -34.46 dB -1443 dB
18.770 MHz 28,160 MHz 200,000 kHz 6.88315 GHz -63.92 dém -43.07 dB -3.08 db
28.160 MHz 50,000 MHz = 200,000 kHz 6.80061 GHz -63.23 dBm -42.39 dB -2.39 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_5955

Spectrum

Ref Level 10.00 dem Offset 25.30 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm { !
1
-40 dBm : )
-50 dBm Sl B
-0 dRm — -
-70 dBm
-80 dBm
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.160 MHz 200,000 kHz 5.90522 GHz -63.35 dBm -41.82 dB 4
-31.160 MHz -20.770 MHz | 200,000 kHz 5.92398 GHz -64.24 dBm -42.71dB 4
-20.770 MHz -11.390 MHz | 200,000 kHz 5.93429 GHz -64.01 dBm -42.48 dB k
-11.390 MHz -10.350 MHz | 200,000 kHz 5.94362 GHz -59.33 dBm -37.80 dB K
10.390 MHz 11.390 MHz | 200.000 kHz S.96636 GHz -59.13 d&m -37.60 dB .
11.390 MHz 20.770 MHz | 200.000 kHz 5.97561 GHz -64.11 dBm -42.59 dB .
20.770 MHz 31,160 MHz = 200,000 kHz 5.98603 GHz -64.12 dém -42.60 dB .
31.160 MHz 50,000 MHz = 200,000 kHz 6.00107 GHz -63.70 dBm -42.17 dB .
I ) W
Date

11AX20MIMO_Ant6_5955

Spectrum

JL

Ref Level 10.00 dBm  Offset 25.32 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf=26

-10 dBém

-20 dBm

-30 dBm ,’ !

-40 dBm 2 |

-50 dBm Sl —

- dRm / -

-70 dBm

-80 dBm

CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -21.39 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-50.000 MHz -30,800 MHz 200,000 kHz 5.90599 GHz -63.54 dBm -42.15 dB -2.15dB
-30,800 MHz -20,530 MHz | 200,000 kHz 5.92436 GHz -64.25 dBm -42.85 dB -3.04 dB
-20,530 MHz -11.270 MHz 200,000 kHz 5.93456 GHz -63.85 dBm -42.46 dB -14.53 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 5.94374 GHz -58.30 dBm -36.90 dB -17.00 dB
10.270 MHz 11.270 MHz | 200.000 kHz 5.96627 GHz -58.85 dBm -37.45dB -17.55 dB
11.270 MHz 20.530 MHz | 200.000 kHz 5.97541 GHz -64.17 dBm -42.77 dB -14.87 db
20.530 MHz 30,800 MHz | 200,000 kHz 5.98580 GHz -64.11 dém -42.71 dB -2.72 dB
30.800 MHz 50,000 MHz = 200,000 kHz 5.99211 GHz -63.69 dBm -42.20 dB -2.29 dB
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samroncas. FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6175

Spectrum

Ref Level 10.00 dem Offset 25.52 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm f - \
| |
-40 dBm — e
-50 dBrm
e
-60 dBm / \
-70 dBm
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -22.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.020 MHz 200,000 kHz 6.13699 GHz -64.12 dBm -41.89 dB 4
-31.020 MHz -20,680 MHz | 200,000 kHz 6.14400 GHz -64.71 dBm -42.48 dB k
-20,680 MHz -11.340 MHz | 200,000 kHz 6.15478 GHz -64.24 dBm -42.01 dB R
-11.340 MHz -10.340 MHz | 200,000 kHz 6.16366 GHz -59.76 dBm -37.54 dB K
10.340 MHz 11.340 MHz | 200.000 kHz 6.18628 GHz -58.45 dBm -36.23dB .
11.340 MHz 20.680 MHz = 200.000 kHz 6.19561 GHz -64.62 dBm -42.40 dB ¥
20.680 MHz 31,020 MHz = 200,000 kHz 6.20599 GHz -65.01 dém -42.78 dB E
31.020 MHz 50,000 MHz = 200,000 kHz 6.21209 GHz -64.47 dgm -42.25 dB F
I ) [T
Date

11AX20MIMO_Ant6_6175

Spectrum

Ref Level 10.00 dBm  Offset 25.49 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm

-30 dBm +

-40 dBm ! \

-50 dBm S e

o p—_

- dRm / N

-70 dBm

-80 dBm

CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -21.39 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.020 MHz 200,000 kHz 6.13129 GHz -64.45 dBm -43.06 dB -3.06 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.14412 GHz -64.80 dBm -43.41 dB -3.58 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.15454 GHz -64.59 dBm -43.20 dB -15.38 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.16369 GHz -58.50 dBm -37.11dB -17.81dB
10.340 MHz 11.340 MHz | 200.000 kHz 6.18634 GHz -58.54 dBm -37.15dB -17.25 dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.19493 GHz -64.28 dBm -42.99 dB -15.64 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.20574 GHz -64.83 dém -43.44 dB -3.77 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.20976 GHz -64.48 dém -42.09 dB -3.09 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX20MIMO_Ant7_6415

Spectrum

JL

Ref Level 10.00 dem Offset 25.60 d8 Mode Sweep
Count 100/100

@ 1Rm View
Limit ¢theck PARS

0 dBfr=

-10 dBm

-20 dBm

-30 dBm :

|

-40 dBm :

-50 dBm el B

-0 dBm 7

-70 dBm

-80 dBm

CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -21.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |

-50.000 MHz -31.080 MHz 200,000 kHz 6.38127 GHz -64.23 dBm -42.45 dB R
-31.080 MHz -20.720 MHz | 200,000 kHz 6.38399 GHz -64.84 dBm -43.07 dB .
-20.720 MHz -11.360 MHz 200,000 kHz 6.39456 GHz -64.30 dBm -42.52 dB §
-11.360 MHz -10.360 MHz 200,000 kHz 6.40367 GHz -59.71 dBm -37.93 dB R
10.360 MHz 11.360 MHz = 200.000 kHz 6.42636 GHz -59.55 dBm -37.78.dB k
11.360 MHz 20.720 MHz | 200.000 kHz 6.43564 GHz -64.55 dBm -42.77 dB A
20.720 MHz 31,080 MHz = 200.000 kHz 6.44590 GHz -64.61 dém -42.84 dB A
31.080 MHz 50,000 MHz = 200,000 kHz 6.45148 GHz -64.26 dém -42.48 dB E

11AX20MIMO_Ant6_6415

Spectrum
Ref Level 10.00 dBm  Offset 25.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm T T
-30 dBm : :
-40 dBm / ‘l
f— e
-50 dBm
e -~ —
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -20.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.38190 GHz -64.40 dBm -43.68 dB -3.68 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.38410 GHz -64.47 dBm -43.75 dB -4.13 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.39439 GHz -64.53 dBm -43.81 dB -15.99 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.40361 GHz -58.39 dBm -37.67 dB -17.97 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.42636 GHz -58.41 dBm -37.70dB -18.60 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.43582 GHz -64.65 dBm -43.94 dB -15.94 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.44609 GHz -64.47 dgm -43.75 dB -3.92 db
31.230 MHz 50,000 MHz = 200,000 kHz 6.44640 GHz -64.06 dBm -43.35 dB -3.35 dB
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samroncas. FCC RF Test Report Report No. : FR401001

11AX20MIMO_Ant7_6535

Spectrum =
Ref Level 10.00 dem Offset 25.67 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
7
-30 dBm - \
-40 dBm i
-50 dBm e s
-0 dBm / \
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.370 MHz 200,000 kHz 6.49958 GHz -64.32 dBm -42.52 dB
-31.370 MHz -20.910 MHz 200,000 kHz 6.50371 GHz -64.66 dBm -42.87 dB
20,910 MHz -11.460 MHz 200,000 kHz 6.51445 GHz -64.46 dBm -42.66 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.52358 GHz -59.06 dBm -37.27 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.54644 GHz -60.29 dBm -38.60 dB
11.460 MHz 20,910 MHz = 200.000 kHz 6.55582 GHz -64.72 dBm -42.93 dB
20.910 MHz 31,370 MHz = 200,000 kHz 6.56607 GHz -64.30 dBm -42.51 dB
31.370 MHz 50,000 MHz = 200,000 kHz 6.57266 GHz -63.95 dém -42.15 dB

) J I T

11AX20MIMO_Ant6_6535

Spectrum
Ref Level 10.00 dBm  Offset 25.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 7 :
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-30 dBm { t
-40 dBm f )
-50 dBm S —
=50 dl 7 B
—— e
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.49606 GHz -64.38 dBm -43.20 dB -3.20 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.50394 GHz -64.72 dBm -43.54 dB -3.65 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.51426 GHz -64.74 dBm -43.56 dB -15.58 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.52370 GHz -57.93 dBm -36.74 dB -18.44 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.54639 GHz -59.66 dBm -38.47 dB -18.57 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.55563 GHz -64.37 dBm -43.19dB -15.31dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.56611 GHz -64.37 dém -43.19 dB -3.24 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.58242 GHz -64.13 dém -42.94 dB -2.94 dB
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samroncas. FCC RF Test Report Report No. : FR401001

11AX20MIMO_Ant7_6695

Spectrum =
Ref Level 10.00 dm Offset 25.62 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
— |
-30 dBm f T
| |
-40 dBm — e
-50 dBrm
- S
-60 dBm / N
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -22.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.080 MHz 200,000 kHz 6.65841 GHz -63.88 dBm -41.22 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.66395 GHz -64.55 dBm -41.89 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.67448 GHz -64.32 dBm -41.65 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.68365 GHz -59.97 dBm -37.30dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.70629 GHz -59.30 dBm -36.64 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.71570 GHz -64.28 dBm -41.72 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.72607 GHz -64.19 dém -41.53 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.74464 GHz -63.65 dBm -40.98 dB

) J T T a—

11AX20MIMO_Ant6_6695

Spectrum
Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm T i
-30 dBm - t
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L T
-50 dBm — -
£0.d L~ B
— p
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -20.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.65542 GHz -64.20 dBm -43.33 dB -3.33dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.66385 GHz -64.69 dBm -43.82 dB -3.91dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.67443 GHz -64.20 dBm -43.33 dB -15.54 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.68361 GHz -58.45 dBm -37.58 dB -18.08 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.70641 GHz -59.57 dBm -38.71dB -18.81 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.71579 GHz -64.48 dBm -43.62 dB -15.65 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.72611 GHz -64.49 dBm -43.62 dB -3.77 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.73787 GHz -63.76 dBm -42.89 dB -2.89 dB
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samroncas. FCC RF Test Report Report No. : FR401001

11AX20MIMO_Ant7_6855

Spectrum =
Ref Level 10.00 dm Offset 25.63 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm Jl I
/ \
-40 dBm — i
-50 dBrm
- -~
-60 dBm / \
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -22.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.160 MHz 200,000 kHz 6.81752 GHz -63.77 dBm -41.75 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.82386 GHz -64.29 dBm -42.26 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.83439 GHz -63.91 dBm -41.89 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.84363 GHz -59.35 dBm -37.32dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.86638 GHz -59.24 dBm -37.22dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.87573 GHz -63.86 dBm -41.84 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.88611 GHz -64.12 dgém -42.09 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.80915 GHz -63.17 dém -41.15 dB

) J T a—

11AX20MIMO_Ant6_6855

Spectrum
Ref Level 10.00 dBm  Offset 25.55 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
! F \
-30 dBm + t
-40 dBm f )
-50 dBm
— T
T
-0 dBm / N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -21.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.230 MHz 200,000 kHz 6.81078 GHz -63.82 dBm -42.26 dB -2.26 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.82378 GHz -64.61 dBm -43.05 dB -3.07 dB
-20,820 MHz -11.410 MHz | 200,000 kHz 6.83441 GHz -64.29 dBm -42.73 dB -14.93 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.84361 GHz -58.64 dBm -37.08 dB -17.38 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.86641 GHz -58.74 dBm -37.18dB -17.28 dB
11.410 MHz 20.820 MHz |~ 200.000 kHz 6.87575 GHz -63.80 dBm -42.24 dB -14.20 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.88621 GHz -63.80 dém -42.24 dB -2.26 dB
31.230 MHz 50,000 MHz = 200,000 kHz 6.80794 GHz -52.99 dgm -41.43 dB -1.43 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR401001

11AX40MIMO_Ant7_5965

Spectrum

Ref Level 10.00 dem Offset 25.44 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBrm
e
-70 dBm
-80 dBm
CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.71dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 5.86825 GHz -59.08 dBm -41.37 dB -1.37 dB
-60.600 MHz -40,400 MHz 500,000 kHz 5.90485 GHz -59.68 dBm -41.97 dB -2.24 dB
40,400 MHz -21.200 MHz 500,000 kHz 5.92471 GHz -60.01 dBm -42.30 dB -14.35 dB
-21.200 MHz -20.200 MHz 500,000 kHz 5.94381 GHz -55.55 dBm -37.84 dB -18.04 dB
20.200 MHz 21,200 MHz | 500.000 kHz 5.98619 GHz -55.95 dBm -38.25dB -18.45 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.00527 GHz -60.00 dBm -42.29 dB -14.35 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.02559 GHz -59.87 dém -42.16 dB -2.16 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.02820 GHz -59.53 dém -41.82 dB -1.82 dB
J{ J [ CEEEERE ]
Date 06:14:4%

11AX40MIMO_Ant6_5965

Spectrum

Ref Level 10.00 dBm Offset 25.40 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-20 dBm i
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-70 dBm
-80 dBm
CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.22 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 5.87517 GHz -59.27 dBm -42.05 dB -2.05 dB
-60.600 MHz -40,400 MHz 500,000 kHz 5.90463 GHz -59.79 dBm -42.57 dB -2.71dB
40,400 MHz -21.200 MHz 500,000 kHz 5.92473 GHz -60.22 dBm -43.00 dB -15.06 dB
-21.200 MHz -20.200 MHz 500,000 kHz 5.94383 GHz -54.85 dBm -37.64 dB -18.24 dB
20.200 MHz 21,200 MHz | 500.000 kHz 5.98615 GHz -55.56 dBm -38.34 dB -19.34 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.00509 GHz -59.90 dBm -42.69 dB -14.82 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.02553 GHz -59.84 dém -42.62 dB -2.66 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.02745 GHz -59.63 dém -42.41 dB -2.41 dB
JU ) ARREREED e
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samroncas. FCC RF Test Report

Report No. : FR401001

11AX40MIMO_Ant7_6165

Count 100/100

Spectrum

Ref Level 10.00 dBm

Offset 25.58 d8 Mode Sweep

@ 1Rm View

0 de

Limit ¢heck

PARS
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-20 dBm

-30 dBm

-40 dBm

<50 dem

I

-70 dBm

-80 dBm

CF 6.165 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -18.02 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-100.000 MHz -60.750 MHz | 500.000 kHz 6.06661 GHz -60.22 dém -42.20 dB :
-60.750 MHz -40,500 MHz | 500.000 kHz 6.10452 GHz -60.75 dem -42.73 dB .
40,500 MHz 21,250 MHz | 500.000 kHz 6.12461 GHz -60.68 dBm -42.66 dB .
-21.250 MHz -20.250 MHz | 500.000 kHz 6.14380 GHz -55.687 dBm -37.85 dB .
20.250 MHz 21,250 MHz | 500.000 kHz 6.18624 GHz -56.25 dBm -38.23dB E
21.250 MHz 40.500 MHz | 500.000 kHz 6.20539 GHz -60.61 dBm -42.59 dB 4
40.500 MHz 60,750 MHz | 500.000 kHz 6.22552 GHz -60.62 dBm -42.61 dB .
60.750 MHz 100,000 MHz = 500.000 kHz 6.23640 GHz -60.31 dém -42.30 dB .

| ) W

Dats

11AX40MIMO_Ant6_6165

Count 100/100

Spectrum

Ref Level 10.00 dBm

Offset 25.55 de Mode Sweep

@ 1Rm View

0 dBf<2e:

Limit ¢heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

S0

-70 dBm

-80 dBm

CF 6.165 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -16.94 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,450 MHz | 500.000 kHz 6.06841 GHz -60.32 dém -43.38 dB -3.38 dB
-60.450 MHz -40,300 MHz | 500.000 kHz 6.10462 GHz -60.88 dBm -43.94 dB -3.98 dB
40,300 MHz 21,150 MHz | 500.000 kHz 6.12503 GHz -60.67 dBm -43.72 dB -15.96 dB
-21.150 MHz -20.150 MHz | 500.000 kHz 6.14386 GHz -54.70 dBm -37.75 dB -17.95 dB
20.150 MHz 21,150 MHz | 500.000 kHz 6.18614 GHz -54.98 dBm -38.04 dB -18.24 dB
21.150 MHz 40,300 MHz | 500.000 kHz 6.20521 GHz -60.82 dBm -43.88 dB -15.92 dB
40,300 MHz 60,450 MHz = 500.000 kHz 6.22526 GHz -60.83 dém -42.89 dB -4.00 dB
60.450 MHz 100,000 MHz = 500.000 kHz 6.23352 GHz -60.55 dBm -42.60 dB -3.60 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX40MIMO_Ant7_6405

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.84 do

Mode Sweep

@ 1Rm View

Limit ¢heck

0 de

ks

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

.

-70 dBm

-80 dBm

CF 6.405 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission

Mask

Peak Power -17.52 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |
-100.000 MHz 61,040 MHz | 500.000 kHz 6.31137 GHz -60.23 dém -42.71 dB .
61,040 MHz -40,690 MHz | 500.000 kHz 6.34421 GHz -60.46 dem -42.94 dB .
40,690 MHz 21,350 MHz | 500.000 kHz 6.36468 GHz -60.59 dBm -43.06 dB .
-21.350 MHz -20.350 MHz | 500.000 kHz 6.38366 GHz -55.92 dBm -38.40 dB .
20.350 MHz 21,350 MHz | 500.000 kHz 6.42634 GHz -56.01 dBm -38.49 dB [
21.350 MHz 40,690 MHz | 500.000 kHz 6.44538 GHz -59.99 dBm -42.47 dB L
40.690 MHz 61,040 MHz = 500.000 kHz 6.46599 GHz -60.49 dém -42.97 dB A
61.040 MHz 100,000 MHz = 500.000 kHz 6.40281 GHz -60.15 dém -42.63 dB L

| ) W

Dats

11AX40MIMO_Ant6_6405

Spectrum

Ref Level 10.00 d&
Count 100/100

mn

Offset 25,82 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

S

-70 dBm

-80 dBm

CF 6.405 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission

Mask

Peak Power -16.31dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,890 MHz | 500.000 kHz 6.31519 GHz -60.31 dém -44.00 dB -4.00 dB
-60,890 MHz -40,590 MHz | 500.000 kHz 6.34430 GHz -60.77 dém -44.46 dB -4.57 dB
40,590 MHz 21,300 MHz | 500.000 kHz 6.36496 GHz -60.33 dBm -44.02 dB -16.24 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.38371 GHz -54.90 dBm -38.59 dB -18.79 dB
20.300 MHz 21,300 MHz = 500.000 kHz 6.42629 GHz -54.90 dBm -38.58 dB -18.78 db
21.300 MHz 40,590 MHz | 500.000 kHz 6.44504 GHz -60.12 dBm -43.81dB -16.04 dB
40.590 MHz 60,820 MHz = 500.000 kHz 6.46568 GHz -60.50 dém -44.19 dB -4.31dB
60.890 MHz 100,000 MHz = 500.000 kHz 6.48108 GHz -60.20 dém -42.89 dB -3.89 dB
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samroncas. FCC RF Test Report

Report No. : FR401001

11AX40MIMO_Ant7_6565

Spectrum

Ref Level 10.00 dem Offset 25.31 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm I‘ ‘I
-40 dBm - =
-50 dBrm -
— ~
i~ s
BT
-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.09 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-100.000 MHz -60.750 MHz 500,000 kHz 6.50210 GHz -60.58 dBm -42.49 dB R
-60.750 MHz -40,500 MHz 500,000 kHz 6.50444 GHz -60.92 dBm -42.83 dB :
40,500 MHz -21.250 MHz 500,000 kHz 6.52479 GHz -60.81 dBm -42.73 dB ¥
-21.250 MHz -20.250 MHz 500,000 kHz 6.54376 GHz -56.44 dBm -38.35 dB .
20.250 MHz 21,250 MHz | 500.000 kHz 6.58624 GHz -56.57 dBm -38.49 dB [
21.250 MHz 40.500 MHz | 500.000 kHz 6.60501 GHz -60.40 dBm -42.31dB .
40.500 MHz 60,750 MHz | 500.000 kHz 6.62566 GHz -60.39 dém -42.31 dB :
60.750 MHz 100,000 MHz = 500.000 kHz 6.63400 GHz -60.30 dBm -42.21 dB F
I ) [T
Date

11AX40MIMO_Ant6_6565

Spectrum

Count 100/100

Ref Level 10.00 dém Offset

25.23 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

ST
-70 dBm

-80 dBm

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -17.01dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,450 MHz | 500.000 kHz 6.50030 GHz -60.69 dém -43.68 dB -3.68 dB
-60.450 MHz -40,300 MHz | 500.000 kHz 6.50476 GHz -61.05 dem -44.04 dB -4.17 dB
40,300 MHz 21,150 MHz | 500.000 kHz 6.52509 GHz -61.00 dBm -43.99 dB -16.15 dB
-21.150 MHz -20.150 MHz | 500.000 kHz 6.54386 GHz -55.62 dBm -38.61 dB -18.81 dB
20.150 MHz 21,150 MHz | 500.000 kHz 6.58614 GHz -55.33 dBm -38.32dB -18.52 dB
21.150 MHz 40,300 MHz | 500.000 kHz 6.60527 GHz -60.57 dBm -43.56 dB -15.57 dB
40,300 MHz 60,450 MHz = 500.000 kHz 6.62510 GHz -60.62 dBm -43.61 dB -3.81dB
60.450 MHz 100,000 MHz = 500.000 kHz 6.65575 GHz -60.37 dém -43.36 dB -3.36 dB

| ) (T
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX40MIMO_Ant7_6685

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.50 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 def=

ks

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-70 dBm

-80 dBm

CF 6.685 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power -18.51 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 61,170 MHz | 500.000 kHz 6.60548 GHz -59.90 deém -41.39 dB 139 dB
61,170 MHz -40.780 MHz | 500.000 kHz 6.62458 GHz -60.07 dém -41.56 dB -2.01dB
-40.780 MHz 21,390 MHz | 500.000 kHz 6.64433 GHz -60.13 dBm -41.62 dB -13.67 dB
-21.390 MHz -20.390 MHz | 500.000 kHz 6.66364 GHz -56.35 dBm -37.85 dB -18.45 dB
20.390 MHz 21,390 MHz | 500.000 kHz 6.70638 GHz -57.31 dBm -38.80 dB -19.00 dB
21.390 MHz 40.780 MHz | 500.000 kHz 6.72495 GHz -59.89 dBm -41.38 dB -13.72 dB
40.780 MHz 61,170 MHz = 500,000 kHz 6.74588 GHz -59.94 dém -41.43 dB -1.60 db
61.170 MHz 100,000 MHz = 500.000 kHz 6.77561 GHz -59.71 dém -41.20 dB -1.20 dB

JL ) [T )
Dats

11AX40MIMO_Ant6_6685

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.49 de

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

W

-70 dBm

-80 dBm

CF 6.685 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -17.49 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,890 MHz | 500.000 kHz 6.50745 GHz -59.97 dém -42.48 dB -2.48 dB
-60,890 MHz -40,590 MHz | 500.000 kHz 6.62420 GHz -60.67 dem -43.18 dB -3.23dB
40,590 MHz 21,300 MHz | 500.000 kHz 6.64444 GHz -60.42 dBm -42.92 dB -14.94 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.66371 GHz -55.77 dBm -38.27 dB -18.47 dB
20.300 MHz 21,300 MHz = 500.000 kHz 6.70627 GHz -56.02 dBm -38.53dB -19.13 dB
21.300 MHz 40,590 MHz | 500.000 kHz 6.72548 GHz -60.08 dBm -42.59 dB -14.63 dB
40.590 MHz 60,820 MHz = 500.000 kHz 6.74584 GHz -60.21 dém -42.71 dB -2.74 dB
60.890 MHz 100,000 MHz = 500.000 kHz 6.78385 GHz -59.86 dBm -42.36 dB -2.36 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX40MIMO_Ant7_6845

Spectrum

Ref Level 10.00 dem Offset 25.60 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm I‘ ‘I
-40 dBm g =
s
-50 dBrm
-
-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.65 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.750 MHz 500,000 kHz 6.75895 GHz -59.68 dBm -42.03 dB -2.03dB
-60.750 MHz -40,500 MHz 500,000 kHz 6.78432 GHz -60.19 dBm -42.54 dB -2.59 dB
40,500 MHz -21.250 MHz 500,000 kHz 6.80465 GHz -60.09 dBm -42.44 dB -14.50 dB
-21.250 MHz -20.250 MHz 500,000 kHz 6.82376 GHz -55.34 dBm -37.70 dB -17.90 dB
20.250 MHz 21,250 MHz | 500.000 kHz 6.86624 GHz -55.88 dBm -38.24 dB -18.44 dB
21.250 MHz 40.500 MHz | 500.000 kHz 6.88539 GHz -59.55 dBm -41.90 dB -13.95 dB
40.500 MHz 60,750 MHz | 500.000 kHz 6.90570 GHz -59.72 dém -42.07 dB -2.10 dB
60.750 MHz 100,000 MHz = 500.000 kHz 6.94185 GHz -59.31 dém -41.67 dB -1.67 dB
J{ J [ CEEERRE ]
Date 06:26:31

11AX40MIMO_Ant6_6845

Spectrum

Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm i I
-40 dBm = .
-50 dBm
i
-70 dBm
-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.27 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.030 MHz 500,000 kHz 6.77764 GHz -59.82 dBm -42.55 dB -2.55dB
-60.030 MHz -40,020 MHz 500,000 kHz 6.78520 GHz -60.11 dBm -42.84 d -2.98 dB
-40,020 MHz -21.010 MHz 500,000 kHz 6.80601 GHz -59.85 dBm -42.58 dB -15.02 dB
-21.010 MHz -20.010 MHz 500,000 kHz 6.82400 GHz -53.59 dBm -36.32 dB -16.52 dB
20.010 MHz 21,010 MHz = 500.000 kHz 6.86600 GHz -54.35 dBm -37.08dB -17.28 dB
21.010 MHz 40,020 MHz | 500.000 kHz 6.88433 GHz -59.70 dBm -42.43 dB -14.72 dB
40.020 MHz 60,030 MHz | 500.000 kHz 6.90488 GHz -59.38 dém -42.11 dB -2.20 dB
60.030 MHz 100,000 MHz = 500.000 kHz 6.02418 GHz -59.31 dém -42.04 dB -2.04 dB
JU ) ARREREED e
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samroncas. FCC RF Test Report

Report No. : FR401001

11AX80MIMO_Ant7_5985

Spectrum

Ref Level 10.00 dem Offset 25.31 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm — -
-50 dBrm p—
m
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.81dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |
-200.000 MHz | -123,480 MHz 1.000 MHz 5.86126 GHz -56.80 dBm -41.99 dB E
-123.480 MHz -82,320 MHz 1.000 MHz 5.86166 GHz -56.88 dBm -42.07 dB .
-82,320 MHz -42,160 MHz 1.000 MHz 5.90322 GHz -56.39 dBm -41.58 dB K
42,160 MHz 41,160 MHz 1.000 MHz 5.94286 GHz -51.56 dBm -36.74 dB .
41.160 MHz 42,160 MHz 1.000 MHz 6.02714 GHz -51.06 dam -36.24 dB [
42,160 MHz 82,320 MHz 1.000 MHz 6.06698 GHz -56.78 dBm -41.96 dB A
82,320 MHz 123,480 MHz 1.000 MHz 6.10845 GHz -58.36 dém -43.54 dB :
123,480 MHz 200.000 MHz 1.000 MHz 6.15686 GHz -57.95 dém -43.14 dB .
I ) [T
Date

11AX80MIMO_Ant6_5985

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.22 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

B0 dEm

-70 dBm

-80 dBm

CF 5.985 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -14.31dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,910 MHz 1.000 MHz 5.86099 GHz -56.93 dém -42.62 dB 262 dB
-122.910 MHz -81,940 MHz 1.000 MHz 5.86211 GHz -57.00 dém -42.60 dB -2.70 dB
81,940 MHz 41,970 MHz 1.000 MHz 5.90328 GHz -57.01 dBm -42.70 dB -14.75 dB
41,970 MHz -40.970 MHz 1.000 MHz 5.94305 GHz -51.69 dBm -37.38 dB -17.78 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.02695 GHz -50.71 dBm -36.40 dB -16.80 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.06640 GHz -57.31 dBm -43.00 dB -15.11dB
81.940 MHz 122,910 MHz 1.000 MHz 6.10749 GHz -58.39 dém -44.08 dB -4.20 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.14557 GHz -58.11 dBm -42.80 dB -3.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX80MIMO_Ant7_6145

Spectrum

Ref Level 10.00 dem Offset 25.60 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBrm C—
-0 dBm
-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.63 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.02083 GHz -56.71 dBm -41.08 dB [
-122,910 MHz -81.940 MHz 1.000 MHz 6.02275 GHz -56.73 dBm -41.10 dB .
-81.940 MHz -41.970 MHz 1.000 MHz 6.06344 GHz -56.34 dBm -40.71 dB .
-41.970 MHz -40.970 MHz 1.000 MHz 6.10305 GHz -52.08 dBm -36.45 dB E
40.970 MHz 41.970 MHz 1.000 MHz 6.18695 GHz -51.59 dBm -35.96 dB .
41.970 MHz 81.940 MHz 1.000 MHz 6.22692 GHz -57.13 d&m -41.50 dB E
81.940 MHz 122,910 MHz 1.000 MHz 6.26737 GHz -57.90 dém -42.27 dB E
122,910 MHz 200.000 MHz 1.000 MHz 6.30718 GHz -57.74 dgm -42.11 dB .
I ) [T
Date 06:36:10

11AX80MIMO_Ant6_6145

Spectrum
Ref Level 10.00 dBm Offset 25.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
| [
- ~.
-50 dBm 7
~E0 dBm
-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.60 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.780 MHz 1.000 MHz 6.01556 GHz -56.65 dBm -42.05 dB -2.05 dB
-123,780 MHz -82,520 MHz 1.000 MHz 6.02192 GHz -56.79 dBm -42.19 dB -2.39.dB
-82,520 MHz -42,260 MHz 1.000 MHz 6.06274 GHz -57.05 dBm -42.45 dB -14.50 dB
42,260 MHz -41.260 MHz 1.000 MHz 6.10276 GHz -52.55 dBm -37.95 dB -18.35 dB
41.260 MHz 42.260 MHz 1.000 MHz 6.18724 GHz -51.41 dBm -36.81dB -17.21de
42.260 MHz 82.520 MHz 1.000 MHz 6.22750 GHz -57.76 dBm -43.16 dB -15.17 dB
82.520 MHz 123.780 MHz 1.000 MHz 6.26876 GHz -58.00 dém -43.40 dB -341dB
123.780 MHz 200.000 MHz 1.000 MHz 6.32381 GHz -57.78 dém -43.18 dB -3.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX80MIMO_Ant7_6385

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.73 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 de

PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

50 dbm

-70 dBm

-80 dBm

CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -15.58 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123.780 MHz 1.000 MHz 6.21379 GHz -57.60 dém -42.03 dB [
-123,780 MHz 82,520 MHz 1.000 MHz 6.26132 GHz -57.96 dem -42.38 dB .
-82.520 MHz 42,260 MHz 1.000 MHz 6.30278 GHz -57.41 dBm -41.83 dB .
-42.260 MHz -41.260 MHz 1.000 MHz 6.34276 GHz -53.05 dBm -37.47 dB .
41.260 MHz 42.260 MHz 1.000 MHz 6.42724 GHz -52.89 dBm -37.31dB .
42.260 MHz 82.520 MHz 1.000 MHz 6.46750 GHz -57.52 dBm -41.94 dB E
82.520 MHz 123.780 MHz 1.000 MHz 6.50852 GHz -57.76 dgm -42.19 dB .
123.780 MHz 200.000 MHz 1.000 MHz 6.58166 GHz -57.23 dém -41.65 dB L

| ) (T

Dats

11AX80MIMO_Ant6_6385

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.74 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

50 dBm

-70 dBm

-80 dBm

CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -13.91 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123.200 MHz 1.000 MHz 6.20734 GHz -57.44 dém -43.53 dB -353dB
-123,200 MHz 82,130 MHz 1.000 MHz 6.26206 GHz -57.78 dém -43.87 dB -3.95 dB
-62.130 MHz 42,070 MHz 1.000 MHz 6.30329 GHz -57.71 dBm -43.90 dB -15.89 dB
42,070 MHz 41,070 MHz 1.000 MHz 6.34205 GHz -50.62 dBm -36.91 dB -17.31 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.42705 GHz -50.81 dBm -36.90 dB -17.30 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.46699 GHz -57.55 d&m -43.64 dB -15.67 dB
82,130 MHz 123.200 MHz 1.000 MHz 6.50818 GHz -57.73 dém -43.82 dB -3.83 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.58294 GHz -57.17 dgm -43.26 dB -3.27 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR401001

11AX80MIMO_Ant7_6625

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.32 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 de

PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

B EE

-70 dBm

-80 dBm

CF 6.625 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -15.30 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz _ -123.480 MHz 1,000 MHz 6.43498 GHz -57.93 dém -42.63dB .
-123.480 MHz -82.320 MHz 1.000 MHz 6.50166 GHz -58.20 dem -42.90 dB K

-82.320 MHz -42.160 MHz 1.000 MHz 6.54354 GHz -57.79 dBm -42.48 db .
-42.160 MHz -41.160 MHz 1.000 MHz 6.58286 GHz -52.41 dBm -37.11dB .
41.160 MHz 42,160 MHz 1.000 MHz 6.66714 GHz -52.51 dBm -37.21dB [
42,160 MHz 82,320 MHz 1.000 MHz 6.70718 GHz -57.65 dBm -42.35dB .
82,320 MHz 123,480 MHz 1.000 MHz 6.74826 GHz -57.37 dém -42.07 dB .
123,480 MHz 200.000 MHz 1.000 MHz 6.82286 GHz -57.29 dém -41.99 dB K
| ) W
Date

11AX80MIMO_Ant6_6625

Spectrum
Ref Level 10.00 dBm  Offset 25.24 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm — F
-50 dBm
RlUN=:0)
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.02 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.42578 GHz -57.97 dBm -43.95 dB -3.95dB
-122,910 MHz -81.940 MHz 1.000 MHz 6.50219 GHz -58.10 dBm -44.08 dB -4.11 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.54312 GHz -57.77 dBm -43.75 dB -15.76 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.58305 GHz -50.72 dBm -36.70 dB -17.10 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.66695 GHz -50.92 dBm -36.90 dB -17.30 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.70676 GHz -57.63 d&m -43.61dB -15.64 dB
81.940 MHz 122,910 MHz 1.000 MHz 6.74765 GHz -57.59 dgm -43.57 dB -3.65 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.77021 GHz -57.36 dBm -43.34 dB -3.34 dB

JL
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11AX80MIMO_Ant7_6705

JL

Spectrum =
Ref Level 10.00 dem Offset 25.72 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm i
-40 dBm
-50 dBrm "
ELELE
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.00 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz |~ -122,910 MHz 1.000 MHz 6.58207 GHz -57.32 dBm -42.31dB .
-122,910 MHz -81.940 MHz 1.000 MHz 6.58215 GHz -57.43 dBm -42.42 dB R
-81.940 MHz -41.970 MHz 1.000 MHz 6.62396 GHz -57.01 dBm -42.01 dB .
-41.970 MHz -40.970 MHz 1.000 MHz 6.66305 GHz -51.66 dBm -36.65 dB K
40.970 MHz 41.970 MHz 1.000 MHz 6.74695 GHz -52.00 dBm -37.00dB 4
41.970 MHz 81.940 MHz 1.000 MHz 6.78668 GHz -56.91 dBm -41.90 dB E
81.940 MHz 122,910 MHz 1.000 MHz 6.82773 GHz -57.13 dém -42.12 dB .
122,910 MHz 200.000 MHz 1.000 MHz 6.80434 GHz -56.58 dBm -41.57 dB E

11AX80MIMO_Ant6_6705

Spectrum
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
40 dB
" ] [~
-50 dBm
EalGLEnE
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.41dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,200 MHz 1.000 MHz 6.58022 GHz -57.36 dBm -42.95 dB -2.95 dB
-123,200 MHz -82,130 MHz 1.000 MHz 6.58202 GHz -57.60 dBm -43.19 dB -3.26 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.62429 GHz -56.85 dBm -42.44 dB -14.72 dB
-42,070 MHz -41.070 MHz 1.000 MHz 6.66295 GHz -50.17 dBm -35.76 dB -16.16 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.74705 GHz -52.32 dBm -37.91dB -18.31 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.78711 GHz -57.01 dBm -42.60 dB -14.60 dB
82,130 MHz 123.200 MHz 1.000 MHz 6.82806 GHz -57.35 dém -42.94 dB -2.98 db
123.200 MHz 200.000 MHz 1.000 MHz 6.88938 GHz -56.77 dgm -42.36 dB -2.36 dB

JL
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11AX80MIMO_Ant7_6785

Spectrum =
Ref Level 10.00 dem Offset 25.74 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm — I
-50 dBrm = . S
&0 dem
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.93 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123,200 MHz 1.000 MHz 6.64922 GHz -57.09 dBm -42.16 dB
-123,200 MHz -82,130 MHz 1.000 MHz 6.66234 GHz -57.12 dBm -42.19 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.70321 GHz -57.31 dBm -42.38 dB
-42,070 MHz -41.070 MHz 1.000 MHz 6.74295 GHz -52.12 dBm -37.19.dB
41.070 MHz 42.070 MHz 1.000 MHz 6.82705 GHz -51.81 dBm -36.88 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.86699 GHz -56.92 dBm -41.99 dB
82,130 MHz 123.200 MHz 1.000 MHz 6.90814 GHz -56.63 dém -41.70 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.90845 GHz -56.44 dgm -41.51 dB

) J T T a—

11AX80MIMO_Ant6_6785

Spectrum
Ref Level 10.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
&0 dbm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.46 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,200 MHz 1.000 MHz 6.60666 GHz -57.29 dBm -42.83 dB -2.83dB
-123,200 MHz -82,130 MHz 1.000 MHz 6.66214 GHz -57.53 dBm -43.06 dB -3.16 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.70321 GHz -57.00 dBm -42.53 dB -14.60 dB
-42,070 MHz -41.070 MHz 1.000 MHz 6.74295 GHz -51.11 dBm -36.65 dB -17.05 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.82705 GHz -51.27 dBm -36.81dB -17.21de
42,070 MHz 82,130 MHz 1.000 MHz 6.86683 GHz -56.73 dBm -42.26 dB -14.32 dB
82,130 MHz 123.200 MHz 1.000 MHz 6.90766 GHz -56.68 dBm -42.22 dB -2.38 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.93082 GHz -56.60 dBm -42.13 dB -2.13 dB

il J [T
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11AX160MIMO_Ant7_6025

Spectrum

JL

Ref Level 10.00 dem Offset 25.16 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dRm
\
-60 dBm
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.99 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -249.260 MHz 2,000 MHz 5.77442 GHz -55.23 dBm -43.24 dB .
-249.260 MHz | -166.170 MHz 2,000 MHz 5.77618 GHz -55.29 dBm -43.30 dB .
-166.170 MHz -84.090 MHz 2,000 MHz 5.85975 GHz -53.60 dBm -41.61 dB .
-84.090 MHz -83.090 MHz 2,000 MHz 5.94095 GHz -49.61 dBm -37.61 dB R
83.090 MHz 84.090 MHz 2.000 MHz 6.10905 GHz -51.09 dam -39.10 dB E
84.090 MHz 166.170 MHz 2,000 MHz 6.19089 GHz -55.60 dBm -43.61dB 4
166.170 MHz 249,260 MHz 2,000 MHz 6.27422 GHz -55.92 dém -43.92 dB E
249,260 MHz 400.000 MHz 2.000 MHz 6.42296 GHz -55.61 dBm -42.62 dB L

11AX160MIMO_Ant6_6025

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.05 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.025 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -12.67 dBm

Standard: None

RBW 2.000 MHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,120 MHz 2.000 MHz 5.77564 GHz -55.43 dém -42.76 dB 276 dB
-248,120 MHz | -165.410 MHz 2.000 MHz 5.77708 GHz -55.45 dBm -42.78 dB 281 dB
-165.410 MHz -83.710 MHz 2.000 MHz 5.85971 GHz -54.29 dBm -41.61 dB -13.63 dB
-83.710 MHz -82.710 MHz 2.000 MHz 5.94133 GHz -50.58 dBm -37.91 dB -18.74 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.10867 GHz -50.92 dBm -38.25dB -19.08 db
83.710 MHz 165.410 MHz 2,000 MHz 6.19021 GHz -55.51 dBm -42.84 dB -14.86 dB
165.410 MHz 248,120 MHz 2,000 MHz 6.27276 GHz -55.95 dém -43.28 dB -3.33dB
248,120 MHz 400.000 MHz 2.000 MHz 6.41584 GHz -55.73 dém -42.06 dB -3.06 dB
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11AX160MIMO_Ant7_6185

Spectrum

Ref Level 10.00 dem Offset 25.50 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBf
-40 dBm
~ T
-S0 dRm
-60 dBm
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.57 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -247.550 MHz 2,000 MHz 5.87547 GHz -53.96 dBm -42.39 dB .
-247.550 MHz | -165.030 MHz 2,000 MHz 5.93797 GHz -54.66 dBm -43.00 dB .
-165.030 MHz -83.520 MHz 2,000 MHz 6.02033 GHz -52.91 dBm -41.34 dB .
-83.520 MHz -82,520 MHz 2,000 MHz 6.10152 GHz -48.62 dBm -37.05 dB E
82.520 MHz 83.520 MHz 2.000 MHz 6.26848 GHz -49.92 dBm -38.35dB .
83.520 MHz 165.030 MHz 2,000 MHz 6.34959 GHz -55.23 d&m -43.66 dB .
165.030 MHz 247.550 MHz 2,000 MHz 6.43251 GHz -55.32 dém -43.75 dB .
247.550 MHz 400.000 MHz 2.000 MHz 6.57144 GHz -55.05 dém -43.48 dB E
I ) W
Date

11AX160MIMO_Ant6_6185

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.47 de

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -11.89 dBm

Standard: None

RBW 2.000 MHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,120 MHz 2.000 MHz 5.87954 GHz -54.09 dém -42.19 dB -2.19dB
-248,120 MHz | -165.410 MHz 2.000 MHz 5.93764 GHz -54.72 dém -42.83 dB -2.94 dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.01979 GHz -53.81 dBm -41.92 dB -13.94 dB
-83.710 MHz -82.710 MHz 2.000 MHz 6.10133 GHz -50.30 dBm -38.41 dB -19.24 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.26867 GHz -49.93 dBm -38.03dB -18.87 dB
83.710 MHz 165.410 MHz 2,000 MHz 6.34997 GHz -55.06 dBm -43.16 dB -15.21 dB
165.410 MHz 248,120 MHz 2,000 MHz 6.43300 GHz -55.34 dém -43.45 dB -347 db
248,120 MHz 400.000 MHz 2.000 MHz 6.57480 GHz -54.99 dBm -42.09 dB -3.09 dB
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11AX160MIMO_Ant7_6345

Spectrum

JL

Ref Level 10.00 dem Offset 25.38 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBf
" /'/{ \"“—\
-40 dBm
-S0 dRm
I e —
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.34 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -247.550 MHz 2,000 MHz 6.01834 GHz -54.48 dBm -43.15 dB .
-247.550 MHz | -165.030 MHz 2,000 MHz 6.09765 GHz -55.05 dBm -43.71dB .
-165.030 MHz -83.520 MHz 2,000 MHz 6.18073 GHz -53.50 dBm -42.16 dB E
-83.520 MHz -82,520 MHz 2,000 MHz 6.26152 GHz -48.76 dBm -37.43 dB .
82.520 MHz 83.520 MHz 2.000 MHz 6.42848 GHz -49.59 dBm -38.26 dB [
83.520 MHz 165.030 MHz 2,000 MHz 6.50927 GHz -54.95 dBm -43.62 dB 4
165.030 MHz 247.550 MHz 2,000 MHz 6.50243 GHz -55.08 dém -43.75 dB .
247.550 MHz 400.000 MHz 2.000 MHz 6.74032 GHz -54.94 dgm -42.60 dB L

11AX160MIMO_Ant6_6345

Spectrum

JL

Ref Level 10.00 dBm Offset 25.33 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
40 dBm =" —
-50 dBm
I PU—— \
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.71dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248.120 MHz 2,000 MHz 6.04763 GHz -54.59 dBm -42.88 dB -2.88 dB
-248,120 MHz | -165.410 MHz 2,000 MHz 6.09708 GHz -55.23 dBm -43.53 dB -3.55 dB
-165.410 MHz -83.710 MHz 2,000 MHz 6.18203 GHz -54.48 dBm -42.77 dB -15.01 dB
-83.710 MHz -82.710 MHz 2,000 MHz 6.26133 GHz -50.48 dBm -38.77 dB -19.61 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.42867 GHz -50.30 dBm -38.59dB -19.43 dB
83.710 MHz 165.410 MHz 2,000 MHz 6.51021 GHz -55.29 dBm -43.69 dB -15.71 dB
165.410 MHz 248,120 MHz 2,000 MHz 6.50308 GHz -55.08 dém -43.37 dB -3.38 dB
248,120 MHz 400.000 MHz 2.000 MHz 6.74472 GHz -54.97 dém -43.26 dB -3.26 dB
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11AX160MIMO_Ant7_6665

Spectrum

Ref Level 10.00 dem Offset 25.58 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
S
-20 dBm
-30 dBm
-40 dBm
.
— T
-50 dRm
-60 dBm
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.77 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -248.120 MHz 2,000 MHz 6.40508 GHz -55.18 dBm -43.41 dB R
-248,120 MHz | -165.410 MHz 2,000 MHz 6.41764 GHz -55.16 dBm -43.39 dB k
-165.410 MHz -83.710 MHz 2,000 MHz 6.49971 GHz -53.11 dBm -41.34 dB .
-83.710 MHz -82.710 MHz 2,000 MHz 6.58133 GHz -48.67 dBm -36.80 dB .
82.710 MHz 83.710 MHz 2.000 MHz 6.74867 GHz -49.86 dBm -38.09dB E
83.710 MHz 165.410 MHz 2,000 MHz 6.83013 GHz -54.20 dBm -42.43 dB ¥
165.410 MHz 248,120 MHz 2,000 MHz 6.91260 GHz -54.19 dgm -42.42 dB :
248,120 MHz 400.000 MHz 2.000 MHz 6.94005 GHz -54.08 dém -42.31 dB .
I ) W
Date

11AX160MIMO_Ant6_6665

Spectrum

Ref Level 10.00 dBm Offset 25.48 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
v
-20 dBm
-30 dBm
-40 dBm " —
T T
-50 dBm '
-60 dBm
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.83 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -246.410 MHz 2,000 MHz 6.41687 GHz -55.17 dBm -43.34 dB -3.34dB
-246,410 MHz | -164.270 MHz 2,000 MHz 6.41895 GHz -55.33 dBm -43.50 dB -3.55 dB
-164.270 MHz -83.140 MHz 2,000 MHz 6.50101 GHz -54.33 dBm -42.50 dB -14.53 dB
-83.140 MHz -82,140 MHz 2,000 MHz 6.58190 GHz -48.33 dBm -36.50 dB -17.33 dB
82,140 MHz 83.140 MHz 2.000 MHz 6.74810 GHz -49.65 dBm -37.82dB -18.66 dB
983.140 MHz 164.270 MHz 2,000 MHz 6.82851 GHz -54.74 dBm -42.91 dB -14.98 dB
164.270 MHz 246,410 MHz 2,000 MHz 6.91097 GHz -54.28 dém -42.46 dB -2.52 db
246,410 MHz 400.000 MHz 2.000 MHz 6.02425 GHz -54.26 dBm -42.43 dB -2.43 dB
I ) W
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Partial RU

Maximum power spectral density

Test Result
Test Ru Ru Result : EIRP Limit :
Mode Antenna | Freq(MHz) Size Index | [dBm/MHz] cain [dBm/MHZz] | [dBm/MHZz] verdict
26Tone | RUO -15.26 3.06 -12.20 <-5.00 PASS
Ant7 5955 52Tone | RU37 -15.08 3.06 -12.02 <-5.00 PASS
106Tone | RU53 -15.07 3.06 -12.01 <-5.00 PASS
26Tone | RUO -14.94 4.02 -10.92 <-5.00 PASS
Ant6 5955 52Tone | RU37 -14.75 4.02 -10.73 <-5.00 PASS
106Tone | RU53 -14.41 4.02 -10.39 <-5.00 PASS
26Tone | RUO -12.09 6.56 -5.53 <-5.00 PASS
total 5955 52Tone | RU37 -11.90 6.56 -5.34 <-5.00 PASS
106Tone | RU53 -11.72 6.56 -5.16 <-5.00 PASS
26Tone | RUO -15.88 3.06 -12.82 <-5.00 PASS
Ant7 6175 52Tone | RU37 -15.66 3.06 -12.60 <-5.00 PASS
106Tone | RU53 -15.63 3.06 -12.57 <-5.00 PASS
26Tone | RUO -15.41 4.02 -11.39 <-5.00 PASS
Ant6 6175 52Tone | RU37 -15.04 4.02 -11.02 <-5.00 PASS
106Tone | RU53 -14.78 4.02 -10.76 <-5.00 PASS
11AX20MIMO 26Tone | RUO -12.63 6.56 -6.07 <-5.00 PASS
total 6175 52Tone | RU37 -12.33 6.56 -5.77 <-5.00 PASS
106Tone | RU53 -12.17 6.56 -5.61 <-5.00 PASS
26Tone | RUS8 -15.50 3.06 -12.44 <-5.00 PASS
Ant7 6415 52Tone | RU40 -15.30 3.06 -12.24 <-5.00 PASS
106Tone | RU54 -15.34 3.06 -12.28 <-5.00 PASS
26Tone | RUS8 -14.63 4.02 -10.61 <-5.00 PASS
Ant6 6415 52Tone | RU40 -14.45 4.02 -10.43 <-5.00 PASS
106Tone | RU54 -14.66 4.02 -10.64 <-5.00 PASS
26Tone | RUS8 -12.03 6.56 -5.47 <-5.00 PASS
total 6415 52Tone | RU40 -11.84 6.56 -5.28 <-5.00 PASS
106Tone | RU54 -11.98 6.56 -5.42 <-5.00 PASS
26Tone | RUO -15.73 2.66 -13.07 <-5.00 PASS
Ant7 6535 52Tone | RU37 -15.52 2.66 -12.86 <-5.00 PASS
106Tone | RU53 -15.62 2.66 -12.96 <-5.00 PASS
Ant6 6535 26Tone | RUO -14.91 461 -10.30 <-5.00 PASS
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52Tone | RU37 -14.83 4.61 -10.22 <-5.00 PASS
106Tone | RU53 -15.27 4.61 -10.66 <-5.00 PASS
26Tone | RUO -12.29 6.70 -5.59 <-5.00 PASS
total 6535 52Tone | RU37 -12.15 6.70 -5.45 <-5.00 PASS
106Tone | RUS3 -12.43 6.70 -5.73 =-5.00 PASS
26Tone | RUO -16.88 2.66 -14.22 <-5.00 PASS
Ant7 6695 52Tone | RU37 -16.70 2.66 -14.04 <-5.00 PASS
106Tone | RU53 -16.13 2.66 -13.47 =-5.00 PASS
26Tone | RUO -14.66 4.61 -10.05 <-5.00 PASS
Ant6 6695 52Tone | RU37 -14.75 4.61 -10.14 <-5.00 PASS
106Tone | RU53 -14.70 461 -10.09 <-5.00 PASS
26Tone | RUO -12.62 6.70 -5.92 <-5.00 PASS
total 6695 52Tone | RU37 -12.61 6.70 -5.91 <-5.00 PASS
106Tone | RU53 -12.35 6.70 -5.65 <-5.00 PASS
26Tone | RUS8 -15.11 2.66 -12.45 <-5.00 PASS
Ant7 6855 52Tone | RU40 -15.06 2.66 -12.40 <-5.00 PASS
106Tone | RU54 -15.10 2.66 -12.44 <-5.00 PASS
26Tone | RUS8 -14.79 4.61 -10.18 <-5.00 PASS
Ant6 6855 52Tone | RU40 -14.70 4.61 -10.09 <-5.00 PASS
106Tone | RU54 -14.74 4.61 -10.13 <-5.00 PASS
26Tone | RUS8 -11.94 6.70 -5.24 <-5.00 PASS
total 6855 52Tone | RU40 -11.87 6.70 -5.17 <-5.00 PASS
106Tone | RU54 -11.91 6.70 -5.21 =-5.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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